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Portable power supply S420
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ERIELY N

Sample Name

‘ i
s o 5420
Portable power supply Moffel

AL A PRI A AR i R AT PR w
Consignor Shenzhen Sbase Electronics Technology Co., Ltd
SRl X PRI A AR e R AT PR W
Manufacturer Shenzhen Sbase Electronics Technology Co., Ltd
AN WiE R e 20000mAh 70 L R PR s
s 11.1V e . Limited Charge 12.6V
Normal Voltage Rated Capacity 222Wh Voltage
- =
i YLk M BRI
R R 2.5A RIS R R Max 3A End Charge 750mA
Charge Current Continuous Charge Current Current
; y BEIE AR
11 K Bk ik B ERL 37 LD BIUE 7
9.0V BRIR i 15A Cell Rated 2500mAh
Cut-off Voltage Max Discharge Current Capacity
BN P R= T
e A 24 BEES 18650 i b SBASE
Cells Number Cell Model Trademark
SN i B [ CRTfak be s a2 i1 alEe Fbs e T
WA VA 2 ; o .
e ST/SG/AC.10/11/Rev.6, 38.3
UNITED NATIONS “Recommendations in the TRANSPORT OF DANGEROUS GOODS”
Test method and Y
o Manual of Tests and Criteria
criterion
ST/SG/AC.10/11/Rev.6, 38.3
i H WAz H B
P el N 2018-06-04 Wiz Fl 2018-06-04~ 2018-06-21
Accepted date Test date
AT AR IR PRB). b, SR, REd. LT, SRR
1: Cit X Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Impact, Overcharge,
est items
Forced discharge.
2, FEMATEECE I CGeTak bt isi i i AR AE T )
ST/SG/AC.10/11/Rev.6, 38.3 FrifEEEK
The sample has passed the test items of UNITED NATIONS “Recommendations in the
MR g1 TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
Conclusion ST/SG/AC.10/11/Rev.6, 38.3.

259 H W(Issue date): 2018-06-21

i 1l 2
Compiler: ﬁ

W\‘ﬂi % i’h 2

Checker:
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Shenzhen BST Technology Co., Ltd.

Report No.: BST18061127040001Y-1LR-2

Test environment

condition

IR -

20°C-25°C; MBEIRSE: 45%-75%

Ambient temperature: 20°C-25°C; Ambient humidity: 45%-75%

- PRAE R BiARTHESC K S _— AL s
Feig | BRI H A4 R . Mt ah R w0
Standard requirement or the clause Test
No. Name of test Test result ) Remarks
number of standard conclusion
i LA Bea B T etz g il g
e : . : W 1 ik
1 Altitude PRI _ /
‘ See Appendix 1 Passed
simulation ST/SG/AC.10/11/Rev.6, 38.3 k4 T.1 Test T.1
- L RES e T S
) IR K r;& ., : LB 2 ik /
7N
Thermal test . See Appendix 2 Passed
ST/SG/AC.10/11/Rev.6, 38.3 i3 T.2 Test T.2
A RES R s [ S
) K o LM 3 ol
3 o FRET D _ /
Vibration ‘ See Appendix 3 Passed
ST/SG/AC.10/11/Rev.6, 38.3 ik T.3 Test T.3
L RES et T S
it : - : W2 4 ik
4 FRET-H) ) /
Shock See Appendix 4 Passed
ST/SG/AC.10/11/Rev.6, 38.3 ik T.4 Test T.4
AR Bea B T e S is i g il g S S At
5 External short FRET D _ a /
‘ See Appendix 5 Passed
circuit ST/SG/AC.10/11/Rev.6, 38.3 i3 T.5 Test T.5
L RES e T S
il R - N WM 6 2k
6 FRET- ) ] /
Impact See Appendix 6 Passed
ST/SG/AC.10/11/Rev.6, 38.3 i3 T.6 Test T.6
Bea B R TamR S is i gl g
, K7 K *j{ P I 7 ot /
s
Overcharge " See Appendix 7 Passed
ST/SG/AC.10/11/Rev.6, 38.3 ik T.7 Test T.7
L RES e (T S
ST, DLPHEE 8 “ik
8 FRAET-E) /
Forced discharge See Appendix 8 Passed
ST/SG/AC.10/11/Rev.6, 38.3 i T.8 Test T.8
DI 2 A
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bt 2% 1
Appendix 1
FPs . AT H 2 F5 1 E AL
No. Name of Test Items Altitude simulation
\ WA Before A5 After R | HREE |
BEsgi s | REROIRA —— s | P PN R
bR | JFEEE | WMEE | PR Mass loss | Voltage loss
Sample No Sample status Test result
m(g) Vi(V) m2(g) V>(V) (%) (%)
SV,
Bl | AICRERU 1233125 | 12057 | 233125 | 1257 | 0.000 | 0.00 0
B2 | JREERL | 2172.44 | 1258 | 2172.34 | 1258 | 0.005 | 0.00 0
B3 | JNEERL | 2230.25 | 1257 | 2232.25 | 1257 | 0.000 | 0.00 0
WA A
B4 | AICEERU 1231133 | 1258 | 231133 | 1258 | 0.000 | 0.00 0
50 oEATEHL
BS | soverovot 1 2288.18 | 12.58 | 2288.18 | 12.57 | 0.000 | 0.08 0
50 e Foty
B6 | oG 1232433 | 1258 | 2324.33 | 1258 | 0.000 | 0.00 0
50 e Aol
BT | S B Rl 12248.36 | 1257 | 2248.36 | 12.57 | 0.000 | 0.00 0
50 oEATEHL
B8 | soveroroct | 2264.76 | 12.58 | 2264.65 | 12.58 | 0.005 | 0.00 0
LR

e Llbiks VS D-ffEs R-G; F-ldks O-JGilltsR. THER. ok, Eai. Tokk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire

0O-No leakage, no venting, no disassembly, no rupture, no fire.
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bt % 2
Appendix 2
FPs 5 AT H 2 F5 SEYE R
No. Name of Test Items Thermal test
\ WA Before A5 After R | HREE |
BEsgi s | REROIRA —— s | P PN R
bR | JFEEE | WMEE | PR Mass loss | Voltage loss
Sample No Sample status Test result
m(g) Vi(V) m2(g) V>(V) (%) (%)
SV,
Bl | APCEERL 1233125 | 12057 | 2330.11 | 1254 | 0.049 | 0.24 0
B2 | JREERU |l 2172.34 | 1258 | 217123 | 1254 | 0,051 | 0.32 0
B3 | JNEERL | 2230.25 | 1257 | 223116 | 1254 | 0.049 | 0.24 0
WA A
B4 | AICEERU 1231133 | 1258 | 2310.24 | 1255 | 0.047 | 0.24 0
50 oEATEHL
BS | soverovet 1 2288.18 | 12.57 | 2287.06 | 12.54 | 0.049 | 0.24 0
50 e Foty
B6 | G 12324.33 | 1258 | 2323.13 | 1254 | 0.052 | 0.32 0
50 e Aol
BT | SRl 1 2248.36 | 1257 | 2247.23 | 1254 | 0.050 | 0.24 0
50 oEATEHL
BS | soverovot 12264.65 | 12.58 | 2263.44 | 12.55 | 0.053 | 0.24 0
LR

e Llbiks VS D-ffEs R-G; F-ldks O-JGilltsR. THER. ok, Eai. Tokk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire

0O-No leakage, no venting, no disassembly, no rupture, no fire.
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bt % 3
Appendix 3
FP 5 3 T H 44 Bk #ezh
No. Name of Test Items Vibration
N AR Before S After TRk | mERE |
eGSR | RERRES : o —— | OS] R
bR | JFEEE | WMEE | PR Mass loss | Voltage loss
Sample No Sample status Test result
mi(g) Vi(V) m2(g) V2(V) (%) (%)
HIRGER A
Bl | CYC Fully Charged 2330. 11 12. 54 2330. 11 12. 53 0. 000 0. 08 0
HIRGEEAH
B2 | CYC Fully Charged 2171. 23 12. 54 2171. 12 12. 54 0. 005 0.00 0
HIRGEEAH
B3 | CYC Fully Charged 2231. 16 12. 54 2231. 16 12.54 0. 000 0.00 0
HIRGER A
B4 | CYC Fully Charged 2310. 24 12.55 2310. 24 12.55 0. 000 0.00 0
50 RSEAT TR
B5 50 CYC Fully Charged 2287. 06 12. 54 2287. 06 12. 54 0. 000 0.00 0
50 e A
B6 50 CYC Fully Charged 2323. 13 12. 54 2323. 13 12.53 0. 000 0. 08 0
50 RSB R HL
B7 50 CYC Fully Charged 2247. 23 12. 54 2247. 13 12.54 0. 004 0.00 0
50 RGE4E TR
B8 50 CYC Fully Charged 2263. 44 12. 55 2263. 44 12. 54 0. 000 0. 08 0
LR H

e Llbiks VS D-ffEs R-G; F-ldks O-JGilltsR. THER. ok, Eai. Tokk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire

0O-No leakage, no venting, no disassembly, no rupture, no fire.
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bt % 4
Appendix 4
Fr5 A I H 44 5% in
No. Name of Test Items Shock
. NALHT Before A5 After AR | ESE |
Beagie | REMRA —— —— . | R
HOBSER | JRELE | WBBER | JFEBEE | Massloss | Voliage loss
Sample No Sample status Test result
mi(g) Vi(V) m>(g) V2(V) (%0) (%)
Bl | AICEERU 1233011 | 1253 | 2330.02 | 1253 | 0.004 | 0.00 0
B2 | JREERU L2172 | 1254 | 217102 | 1253 | 0,000 | 0.08 0
B3 | JREERL 2231016 | 1254 | 223105 | 1254 | 0.005 | 0.00 0
P4 A
B4 | MICEERU 1 2310.24 | 1255 | 2310.24 | 1255 | 0.000 | 0.00 0
50 IRGEA e
BS | sooveroert | 2287.06 | 12.54 | 2287.06 | 12.54 | 0.000 | 0.00 0
50 A Forl
B6 | oG 1232313 | 1253 | 232313 | 1253 | 0.000 | 0.00 0
50 s Fots
BT | SRRl 12247.13 | 1254 | 2247.02 | 1254 | 0.005 | 0.00 0
50 IRGEATEHL
B | soverovot 12263.44 | 12.54 | 2263.44 | 1253 | 0.000 | 0.08 0
DR

e Llbiks VS D-ffEs R-G; F-ldks O-JGilltsR. THER. ok, Eai. Tokk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire

0O-No leakage, no venting, no disassembly, no rupture, no fire.
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bt % 5
Appendix 5
R s AR H 47K e
No. Name of Test Items External short circuit
~ \ R T T -
FE g 5 FEIRA HH 1 i S5 o .
Max. External Temperature
Sample No Sample status ) Test result Remark

ER/SES L

Bl 1 CYC Fully Charged 57.4 0 /
HIRFERTH

B2 1 CYC Fully Charged 57.6 0) /
HIRFERTH

B3 1 CYC Fully Charged 57.4 0 /
ER/SES L

B4 1 CYC Fully Charged 57.4 0 /
50 IR5EE A

B5 50 CYC Fully Charged 57.3 0 /
50 ke

B6 50 CYC Fully Charged 57.5 0 /
50 R5E A

BY 50 CYC Fully Charged 57.3 0 /
50 IR5EE A

B8 50 CYC Fully Charged 57.5 0 /

DNEE|

Dk R-IEER: F-#Ek; O- LA, o, ok
Note: D-Disassembly, R-Rupture, F-Fire , O- No disassembly, no rupture, no fire.
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bt % 6
Appendix 6
S ] PRI H 475 e
No. Name of Test Items Impact
) X FoF ot 2 T e ey i . N
g RS - A 45 P
Max. External Temperature
Sample No Sample status ) Test result Remark
X 50% 7t
¢l 1 CYC 50% Capacity 74.2 0 /
K 50% %
2 1 CYC 50% Capacity 85.3 0 /
K 50%A
3 1 CYC 50% Capacity 92.5 0 /
K 50% 4
4 1 CYC 50% Capacity 73.9 0 /
X 50% 7
5 1 CYC 50% Capacity 82.2 0 /
LT H

e Dk F-fdok: O-Jofiffk. ok
Note: D-Disassembly, F-Fire , O- No disassembly, no fire.
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bt % 7
Appendix 7
hac] . DRI H 445K TR
No. Name of Test Items Overcharge
Bt G ERTRNAS HIUREEEE S HVE
Sample No Sample status Test result Remark

HIRTEATEH

B09 1 CYC Fully Charged 0 /
[EN/ e L

BI10 1 CYC Fully Charged 0 /
[EN/ e L

BIl 1 CYC Fully Charged 0 /
HIRTEATEH

B12 1 CYC Fully Charged 0 /
50 ksedeit

BI3 50 CYC Fully Charged 0 /
50 ke

Bl4 50 CYC Fully Charged 0 /
50 R5E A

BI5 50 CYC Fully Charged 0 /
50 ksedeit

Bl6 50 CYC Fully Charged 0 /

T2 H

e DAk P2k O-Jfifik. oK
Note: D-Disassembly, F-Fire ,O- No disassembly, no fire.

Add:Building No.23-24,Zhiheng Industrial Park,Guankouer Road,Nantou,Nanshan District,Shenzhen,Guangdong,China

Certificate Search: http://www.bst-lab.com, Tel: 400-882-9628, 8009990305, E-mail:christina@bst-lab.com
Page 10 of 12


http://www.bst-lab.com/

Shenzhen BST Technology Co., Ltd. Report No.: BST18061127040001Y-1LR-2

b % 8
Appendix 8
o) . WRATH 4475 S TR
No. Name of Test Items Forced discharge
BER G PEfIR A VAT ik
Sample No Sample status Test result Remark
Ceé 1 Cﬁjﬁ;\i%i}zhﬁged © /
C7 1 cs?icw;iiz%hgged © /
C8 1 cs?icw;iiz%hgged © /
C9 1 Cﬁjﬁ;\i%i}zhﬁged © /
C10 | Cﬁjﬁ;\i%i}zhﬁged © /
Cl1 1 ci@iﬁiﬁggw © :
c12 v ol Dot 0 :
C13 | Cﬁjﬁ;\i%i}zhﬁged © /
Cl4 1 cs?icw;iiz%hgged © /
Cl5 1 cs?icw;iiz%hgged © /
Cl7 50 ggéﬁﬁﬁzjﬁgged ° :
Cl8 50 ggéﬁﬁﬁiﬁﬁged ° :
C19 50 ggéﬁﬁﬁzjﬁgged ° :
C20 50 ggﬁﬁﬁﬁﬁiged ° :
C22 50 ggéﬁuﬁﬁzgged ° :
C24 50 ggéﬁuﬁﬁzgged ° :
C25 50 ggéﬁﬁﬁiﬁﬁged © :

e Dk F-fdok: O-Jofiffk. ok
Note: D-Disassembly, F-Fire , O- No disassembly, no fire.
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B wmE R
Sample Photo

oy
2.3 456789 1010121314 1516 17 18 1920 21 S 20 3() 31.32 33 3435 36

23456789 1010121314151617 18192021 182} 0 27 28 20 300 31.32 33
e
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